
If you have questions or need assistance 
during assembly, please call 1-888-430-7870.

463242515
  

Si tiene alguna pregunta o si Necesita 
ayuda durante el Ensamblado, llámenos Al 
1-888-430-7870

Serial number  |   Número de serie

Date purchased  |   Fecha de compra

See rating Label on grill for serial number.

El número de serie se encuentra en la etiqueta de 
especificaciones de la parrilla.

06/17/15 • G466-001-010801

Commercial
3-Burner Gas Grill

#4984619



20

Nota: NO apriete demasiado los tornillos y arandelas  que entren en contacto con las superficies revestidas de porcelana. Si los aprieta demasiado, se puede quebrar y romper el revestimiento 
de porcelana lo que dejará expuesto el metal al proceso de oxidación. Coloque los componentes en una superficie protegida durante el ensamblaje para evitar daños a la pintura.

ASSEMBLY/ ARMADO

1

C x2

2

C x8

C
C

C

C

C
C

C

C

#34

CAUTION
Some parts may contain sharp edges. Wear protective 
gloves if necessary.

ADVERTENCIA
Ciertas pueden tener bordes cortantes.  Si es necesario, 
use guantes protectores. 

#25

#29
#31

C

C

Note: Orient panels as shown.
Nota: Oriente los paneles como 
se muestra.

NOTE: DO NOT over tighten screws and washers that come into contact with porcelain coated surfaces. Over tightening may cause the porcelain coating to crack and break, resulting in 
exposed metal that will be prone to rust.  Place components on a protected surface during assembly to avoid damage to paint.



21

3

4

A x4

D x4

A

A

A

A

D D

D
D

C x4

C

C

C

C

C

#27

#27

#28

#28

#36

#36

P x1

P

Note: Remove the nut
Nota: Retire la tuerca

1ST

2ND

Note: This step for retail only.
Nota: Este paso sólo al por menor.

3RD



22

5

6

1ST

2ND

E x2

E
E

A x2

C x6

A

A
C

C

#44
#43

#48

#44

#15

#16

1ST

2ND

#17

Note: Retain tie wrap from side burner valve hose for 
bundling wires in later step.

Nota: Conserve la(s) correa(s) de amarre para amarrar 
alambres en un paso posterior.



23

7

H
H

H x6

#53
#37

#37
1ST

2ND

H

H

H

H

#53

3RD

#53

#29

Note: Untie match light chain and hang 
inside cart for future use.
Nota: Desamarre la cadena del palillo de 
encendido y cuélguela dentro del carrito 
para usarlo en el futuro.

THIS SIDE UP
ESTE LADO HACIA ARRIBA



24

8

9

H

H

H

H x3

#38

#52

#53

#53

#52

CAUTION
Failure to install grease tray will cause 
hot grease to drip from bottom of grill 
with risk of fire or property damage.

ADVERTENCIA

Si no instala la bandeja para la grasa 
goteará grasa caliente desde el fondo de 
la parrilla, lo que puede ocasionar el 
riesgo de incendio o de daños materiales.

CAUTION
Avoid contact with hose when installing 
heat shield.

ADVERTENCIA

Evite el contacto con la manguera cuando 
instale el protector de calor.



25

10

11

B x4 B

B

E x4

#33

E

E

E

E

E

E

#10

#10

#43

#43

#10

E

E

#44



26

12

1ST

2ND

3RD

#12

#14

Before
Antes

After
Después

DANGER
Burner must properly engage valve as shown. 
Failure to engage valve as shown may result in 
personal injury and/or property damage.

PELIGRO

WARNING
Flame carry over tube must be installed as shown. 
Failure to install as shown may result in personal 
injury and/or property damage.

El quemador debe engancharse correctamente a la 
válvula como se muestra. Si no se engancha a la 
válvula como se muestra, podrían producirse 
lesiones personales y/o daños a la propiedad. 

El tubo de arrastre de la llama debe instalarse como 
se muestra. Si no lo instala como se muestra, 
podrían producirse lesiones personales y/o daños a 
la propiedad.

ADVERTENCIA



27

13

14

#21

#24

IMPORTANT: Infrared emitters must be 
placed keeping both flat walls 
overlapped to prevent any flare-up.

IMPORTANTE: los emisores infrarrojos 
deben colocarse de tal forma que se 
empalmen las dos superficies planas 
para prevenir llamaradas.



28

15

16

#23

#22

#22

#10

#23

#24



29

17

G x2L x1K x1

K

L

G

G

2ND

3RD

#17

1ST Remove screws
Retire los tornillos

Secure using screws that were removed from 
sideburner valve bracket
Fíjelo con los tornillos que retiró del soporte de 
la válvula del quemador lateral



30

18

19

J x1

J

#51

#49

1ST

2ND

3RD

4TH

#54



31

20

C x4

- +

M x1

#35

C

C

1ST

M

#56
#57

#55

+
-

C

Note: Use previously removed tie wrap(s) to 
bundle electrode wires. Do not loop electrode 
wires when bundling.

Nota: Use la(s) correa(s) de amarre previamente 

retiradas para amarrar juntos los alambres del 

electrodo. Evite los bucles en los alambres del 

electrodo cuando los amarre juntos.

2ND

3RD

#51
Tie wrap
Correa de 
amarre

/ Extremos grandes

/ Extremos pequeños

4TH



32

21

1ST

2ND

X2

F x4

F

F

#41

#40

#42

#42

#40#39

OPRIMA
PRESS



39

PARTS DIAGRAM/ VISTA ESQUEMÁTICA DE PIEZAS

#9

#1

#5#6

#1

#46
#20

#14

#21

#4
#3 #2 #8 #7#22

#23

#24

#12

#13

#52

#18

#19

#10

#15

#36#43

#35

#55
#56 #57 #38

#33

#34
#29

#41

#39

#28 #25 #27
#40

#41

#26

#31

#30

#34

#53#37

#49 #50 #48

#45#54

#47
#44

#11

#16

7

#32

#51

#42

#58



40

NOTE: Some grill parts shown in the assembly steps may differ slightly in appearance from
those on your particular grill model. However, the method of assembly remains the same.

PARTS LIST

Key Qty Description

1 1 TOP LID

2 1 TEMPERATURE GAUGE

3 1 BEZEL, F/ TEMP GAUGE

4 1 LOGO PLATE

5 1 HANDLE F/ TOP LID

6 2 BEZEL, F/ HANDLE

7 2 RUBBER BUMPER, W/ HOLE, F/ TOP LID

8 2 RUBBER BUMPER, ROUND

9 1 TOP LID HARDWARE

10 1 FIREBOX

11 3 BURNER BRACE

12 3 MAIN BURNER TUBE, NO ELECTRODE

13 3 ELECTRODE SET, F/ MAIN BURNER, 500MM

WIRE

14 2 FLAME CARRY OVER TUBE

15 1 MAIN CONTROL PANEL, TOP

16 1 MAIN CONTROL PANEL, BOTTOM

17 1 HOSE VALVE REGULATOR

18 4 CONTROL KNOB

19 4 BEZEL, KNOB

20 1 IGNITER SWITCH MODULE

21 3 HEAT TENT

22 1 WARMING RACK

23 3 COOKING GRATE

24 3 COOKING GRATE, INFRARED EMITTER

25 1 BOTTOM SHELF

26 1 TANK THUMBSCREW

27 2 CASTER, LOCKING

28 2 CASTER, FIXED

29 1 LEFT CART ASSEMBLY

30 1 MATCH HOLDER

31 1 RIGHT CART ASSEMBLY

32 1 GROMMET

33 1 UPPER REAR BRACE

34 2 REAR CART PANEL

35 1 FRONT DOOR BRACE

36 4 SIDE SHELF CONNECTION BRACE

37 2 RAIL, F/ GREASE TRAY

38 1 GREASE TRAY

39 1 LEFT DOOR, NO HANDLE

Key Qty Description

40 1 RIGHT DOOR, NO HANDLE

41 2 HANDLE, F/ DOOR

42 4 DOOR BUSHING, F/ HANDLE

43 1 LEFT SIDE SHELF

44 1 SIDEBURNER SHELF

45 1 DRIP PAN, F/ SIDEBURNER

46 2 SILICONE RUBBER BUMPER, F/ SIDEBURNER

47 1 SIDEBURNER LID

48 1 CONTROL PANEL, F/ SIDEBURNER SHELF

49 1 SIDEBURNER

50 1 ELECTRODE, F/ SIDEBURNER

51 1 WIRE, F/ SB ELECTRODE

52 1 HEAT SHIELD, FIREBOX

53 1 HEAT SHIELD, F/ TANK

54 1 GRATE, F/ SB

55 1 ELECTRONIC IGNITION MODULE

56 1 CAP, F/ EI MODULE

57 1 HEAT SHIELD, F/ IGNITION MODULE

58 1 HOSE/ REGULATOR REPLACEMENT ONLY

NOT Pictured

… 2 MAGNET

… 1 PRODUCT MANUAL, ENGLISH, SPANISH

… 1 HARDWARE PACK

1 IR CLEANING TOOL



42

HARDWARE LIST/ LISTA DE HERRAJES

Key/ Clave Description/ Descripción Picture/ Ilustra Qty/ Cant

1/4-20x1/2" Screw
Tornillo de 1/4 -20 x 1/2"

Battery AA
Batería AA

A

B

C

D

E

F

G

H

K

N

L

J

4

24

4

6

2

9

1

1

1

1

1

- +M

1

6
1/4-20X2-3/8" Screw 
Tornillo de 1/4-20 x 2-3/8"

#10-24X3/8" Screw
Tornillo de No. 10-24x3/8"

#8X3/8" Sheet Metal Screw
Tornillo para lámina metálica No. 8 de 3/8”

Wing Nut
Tuerca de mariposa

Control Knob
Perilla de control

Bezel F/ Control Knob
Marco, perilla de control

1/4-20X1-1/2" Screw 
Tornillo de 1/4-20 x 1-1/2"

Eyebolt
Cáncamo

#8-32X3/8" Screw
Tornillo de No. 8-32x3/8"

1/4 Nut
Tuerca de 1/4

Cleaning tool
Herramienta de limpieza para el emisor IR

P

#10-24X3/4" Screw
Tornillo de No. 10-24x3/4"

4


	Page 1
	2: English
	3: English
	4: English
	Page 5
	6: English
	Page 7
	Page 8
	Page 9
	Page 10
	20: Assembly_Eng/Spa
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	35: TS_English
	Page 36
	39: Eng/Spa
	40: PL_Eng
	Page 42
	Page 43
	Page 44



